ASSEMBLY
INSTRUCTIONS

TOOLS REQUIRED

Screwdriver
( Not included)

7 / .‘\\ |

.ﬁ Allen Wrench

A

People

ASSEMBLY RATING

Q0 o

EASY DIFFICULT

The Assembly Rating is a
5-point system showing the
level of effort needed to
assemble a specific product.

VERSION# 24-05-03

1/23



CHECK
BEFORE STARTING

Are you missing anything?

Double-check all parts, hardware and
accessories listed are all acccounted for.

Should we send any replacements?

Are there any irregularities or flaws in the
parts? We can send replacements!

2/23

Check out our Quick Tips!

We recommend reviewing the pre-assembly
handouts. Even experts need a refresher now and
then!

Prep Time!

Please review the assembly instructions and all
diagrams prior to assembling.



3/23



4/23



_.’ » Please keep instructions for

%, future reference.

' » Check the guantity and
irregularity of parts and
hardware before you start.

E=

B C D
[
I
ARM BACKREST PILLOW
1PC 1PC 1PC 1PC
E I G H
[
@ T
ROUND LEG SPUARE LEG METAL INSERT SCREW #8x45MM
2 PCS 5PC 2 PCS 12 PCS

ARMLESS LOVESEAT W/ PULL-OUT SLEPPER

J K D M
fﬁj@@ S

LOVESEAT BACKREST PILLOW SCREW #8x25MM
1PC 1P 2PC 16 PCS
H L = G
_ 3
S NC
SCREW #8x45MM ROUND LEG METAL INSERT
4 PCS 4 PCS 2 PCS

5/23



LEFT SOFA

I.'*;’Qq
AL =
L)

SOFA
1PC

PILLOW
1PC

~
e

NUT 5/16"x6MM
2PCS

N

SPUARE LEG
2 PCS

R

ARM BACKREST BACKREST
1PC 1PC 1PC
U W Y

ll—-———-—___

PILLOW BOLT 5/16"x100MM FLAT WASHER 5/16"x2MM

1PC 2 PCS 2 PCS
AA D E
N 1)
WRENCH M13 PILLOW ROUND LEG
1PC 2 PCS 2 PCS
G H

METAL INSERT  SCREW #8x45MM
4 PCS 8 PCS

NOTE:UNIT SHOULD BE ASSEMBLED BY TWO OR MORE PEOPLE.

DO NOT TIGHTEN ANY BOLTS UNTIL ALL BOLTS HAVE BEEN STARTED!
NOTE:ESTA UNIDAD DEBE SER ARMADA POR 20 MAS PERSONAS.

INO APRIETE NINGUN PERNO HASTA QUE TODOS ESTEN EN SU LUGAR!
REMARQUE:LE MEUBLE DOIT ETRE ASSEMBLE PAR DEUX PERSONNES OU PLUS.

NE BLOQUER AUCUNE VIS TANT QUE VOUS N'AVEZ PAS COMMENCE A TOUTES
LES DEMARRER!

6/23



packed in 3 cases

Carton Disignation Part Hardware
SOFA N s FM-6966-1
ARM P @ awm W X 2pCS
BACKREST R ) Y X 2pcs
BACKREST S = Z x 2pcs
PILLOW T S, AAxIpc
PILLOW U (N (» Ex2pcs

—)
PILLOW D ) g ); ZE‘;
S H x 8pcs
LOVESEAT J == «  Mx16pcs
BACKREST ) o  Hxdpcs
PILLOW D T &  Lxd4pcs
E x 4pcs
G x 2pcs
CHAISE A @ E x 2pcs
ARM B F x 5pcs
BACKREST C @ G x 2pcs
PILLOW D T +  Hx12pcs

7/23




ASSEMBLING INSTRUCTIONS

NOTE:HARDWARE IS STORED INSIDE OF BOTTOM

HARDWARE
PACK

NOTE:ASSEMBLY INSTRSTRUCTION FOR MULTIPLE UNITS.
THE PARTS/LABEL INDEX ARE SEPARATED FOR DIFFERENT UNITS
THE PARTS ARE LOCATED INSIDE THE BOX AS BELOW

8/23



ASSEMBLING INSTRUCTIONS

NOTE:ASSEMBLY INSTRSTRUCTION FOR MULTIPLE UNITS.
THE PARTS/LABEL INDEX ARE SEPARATED FOR DIFFERENT UNITS
THE PARTS ARE LOCATED INSIDE THE BOX AS BELOW

9/23



ASSEMBLING INSTRUCTIONS

NOTE:ASSEMBLY INSTRSTRUCTION FOR MULTIPLE UNITS.
THE PARTS/LABEL INDEX ARE SEPARATED FOR DIFFERENT UNITS
THE PARTS ARE LOCATED INSIDE THE BOX AS BELOW

10/23



ASSEMBLING INSTRUCTIONS

2

fle

AN

NOTE:OPEN ZIPPER TO TAKE OUT
ELECTRIC WIRE THEN CLOSE THE
ZIPPER BEFORE ASSEMBLY




ASSEMBLING INSTRUCTION




13/23




ASSEMBLING INSTRUCTIONS

14/23






16/23



ASSEMBLING INSTRUCTIONS

17/23



ASSEMBLING INSTRUCTIONS

@ K




ASSEMBLING INSTRUCTIONS




ASSEMBLING INSTRUCTIONS

C

20/23



ASSEMBLING INSTRUCTIONS




ASSEMBLING INSTRUCTIONS

22/23



23/23



